
��������������������������������������������������������
�������������������������������������
��������������������������������������������
����
�
��	��������������������������������������������
�������������������������������������������������������������������������
�����

�������������������������������������������������������������������
�
���������������
������������������������������������������������������������������������


��
���
������������������������������������������������������������
�������������������������
������������������������
�����
���������������������������������������������������������������
�	������������������������������������������������
��
�����������������������������������
�������������������������������������������
�����������������������
� ���������������
����������������������������������������������������������������������������������������������������������������
����������������������������
�

­������������������������������������������������������������������������������������������������������������������������
������
������������������������������������������������������
����������������������������������������������������
�

����������������������������������������
���
���������������������������������������������������������������������������
���
�����������������
�

��������������������������
	�������������������������������������������������������������������������������������
���������������������������������������������������������������������������������������
�

	���������������
	
��������������������	������������� ���������������������������������������������������������
������������������
�����������������������������������������������������


 �������������������������������������������������������	�­�
	��
���­���	�
��­�

��­
�
­��­��������������
	����	����
��������­������������	�­����
	�­�������������	���­� �������­�����	���������������

	�������������������������������������������������������������������������������������������������������������������
����������������������������������������������������������������������������������������������������������


����������������
���������������������
��������������������������������������
�����������������������������������������
��
��������������������
�����������������������
��������������������������������������������������������������������������������������
�
�����
�����������������
�������������������������������������������
� ������������������������������������������������������
���
���������������������������
�������
������������


�������������
���������������������������������������������

����������������������������������

��	����������


���������������������������
������������­����������������

�	�����
	�­�	�����������
�­�	����
­�������������­ ����������	­��­�����
���������­�����
���­�����������������������������������


���
�������	�������­���
�
­�� �
��­­�	��	����	­ �
������ �
��­­
	������
�� �
��������

��������
	��������������������������������������������������������
�������������
����������������
�����������������������������������������������������������������������������������������
���������������������������������������������������������������������������


��������������������������������������������������������
��������������������������
����
���������������
����������
��������������������������
������������������������������������
��������������������������������
�

��������
��­������ �������­���­���� �����

���­���������������� ����������� � ­��­����������

���� ����­�������­�����­������­� � ��� ������	��
������­� � ��� ­�����­�������
������ �������������������������������� ���­������­�� ����­������ ������� ­��

���­��­�����­	��­����� ����­������	 ��������­��­������������� ­���­���������

����������­����������

���� ���­�� ���­��­���­­������­���

��������	�������������������������� �������������
�

!

x2

	���������������������������������
�����������������������������������

��������������������������������
���������������������

�­��­�����­	�
�� �������­���� ��


������
������������������
��������������
����������������
�������������������������������
���������������������������


�������������������������������
�����������������������������
������������������������


����������	������������­
�����
��­���
­�����������
����	��	���������	­�������­��
������������	����	�����������
	���������
��­��
������������	�����
���­�������
�
�	�����	�����­

2mm Drill bit
12mm CSK

�����­
������­�	�����������

�����������������������������������������������


���������������������������������������������������������������������������������������������������������������
�������������������������������������������������������

���������������������
���������������������������������������������������������������������������������������������
���������

���������������������������������������������������������������������������������������������������������������
����������������������������������������������


��������
������	������­����������������

��������������������������� ���������­�
	�������­��������	��
	�­���­
�	��������­����������	�������������

��������
����������
����

��������
�
�����
������

������������
�� ����­�

������������������������
�����������������������
��������������������




1!

���������­������������	���������­�������­����
��
	���������

�����������������������
�����������������������
���������������������


����������������������
��������������������������
��������


����������
��������������������


2!

3!50kg �������������

��������������������������� ���������­�
	�������­��������	��
	�­���­
�	��������­����������	�������������

�����������������

��������
���������������

�����������������

�����
��������

������
������������������
��
�����
�������������
�����������������������������
������������
��������
���������
��
�������������
��������¡�����������������
����������
���
��
��������������	�������­����
	������������­��������
�������������
���
�����������
�������	������������������������
����������������������
��������������������������

����������

����������������������������������������������������������������������������

�������������������������������������������������������

��������������������������
��������������������������������������������������������


������������
������������������������


������������
�����������������������������������
���������������������������
�����
	��������������������������
�����������
������������������������������������������	���

 ������������������������������������������������������������������������


���������������������������������������


��������������
����������������������������������������������������������
��������������������������


����������������������������������������������������	����

������������������������������������������������������������������


����������������������������������������������������������������������������������
�����

�����

������������������

 ����������������������������������������������������
�������������������������������������¢���������
��������������������
�

���������
�������������
������������������������
����������­������������������������������
�����������


	�������
�����������
��������������������
��
�����������
���

��������������­�������������
�����������
������������
��
���

������������������������������������������������
����£���������������������������������������
�������������������


�����������������������������������������
��
��������������������������
���� ��������
������	������­����������������

ANY QUESTIONS?
Scan the QR code to 
contact us via our customer 
portal.

PLEASE SCAN HERE:



��������
������	������­����������������
�����������������������������������������
��
���������������������������
����

���������­�
	�������­��������	��
	�­���­
�	��������­����������	�������������

8

Some steps within this set of instructions come with an added video guide for your 
convenience. These can be accessed via the QR code and used to aid you in constructing that 
step. See below for how to use.

You can also �nd all the videos on our youtube channel:
 https://www.youtube.com/@merciagardenproducts8716/videos 

ACCESSING VIDEO GUIDES...

1.Find the QR code within the instruction step...

2. Open camera app...

3. Scan QR code...

4. Watch the video...

On your personal smart device (phone, tablet etc), open your camera app or QR code scanner 
app.

To scan the QR code, hold the camera over the QR code so that it can be seen on the screen. 
Once the QR code has been registered, follow the prompts on your device to open the video. 
(This will vary depending on your device.)
Please note: Ensure to use the back camera of your smart device as this will scan the QR code more 
accurately.  

�����������������

The video guide will now be displayed on your smart device. 

Parts Needed-  No. QTY 1 
     No. QTY 1 
     No. QTY 1

Step..... �����������������

Within the instruction step, there will be an icon in the top right that has a QR code in. This 
is where the video can be accessed from. 
Please note: not every step has a video guide. 

Disclaimer: The building constructed in the video guides may di�er slightly to 
your chosen building. Please ensure to read your instructions carefully to avoid 
error. 

���������������������������������������

ACCESSING VIDEO GUIDES...



��������
������	������­����������������
�����������������������������������������
��
���������������������������
����

���������­�
	�������­��������	��
	�­���­
�	��������­����������	�������������

Playhouse Options:
Take a look at the di�erent playhouse options below which refers to the product code 
combinations used to create each playhouse.

7x6 Playhouse With Veranda
SI-002-001-0107

Model Product Codes

02DTSHOA0705LFD3WBF-V1-PEFC (Playhouse)
02DTOAVP0701-V1-PEFC (Veranda Pack)

7x5 Playhouse
SI-002-001-0015

02DTSHOA0705LFD3WBF-V1-PEFC (Playhouse)

7x5 Playhouse 7x6 Playhouse With Veranda



��������
������	������­����������������
�����������������������������������������
��
���������������������������
����

���������­�
	�������­��������	��
	�­���­
�	��������­����������	�������������

Before assembly  
please make sure you have a 

suitable base ready to erect your 
building 

 

MADE IN GREAT BRITAIN

Overall Dimensions:
Width = 2327mm 
Depth = 1824mm 
Height = 2042mm

Base Dimensions: 
Width = 2066mm 
Depth = 1456mm 

7x5 Contents:
02DTSHOA0705LFD3WBF-V1-PEFC 

1 2 3

Window Panel QTY 1
AI-02S111SW1475X1570-V1

Door Panel QTY 1
AI-02S112SWLFD2020X1691-V1

Back Panel QTY 1 
AI-S11SHPPBNK2020X1691-V1

Plain Panel QTY 1
AI-S11SHPPBNK1475X1695-V1

4

Floor QTY 1
2066x 1456mm

AI-S11MBF2066X1456-V1

Bunk Floor QTY 1
1059 x 1447mm

AI-02BF1059X1447-V1

Roof 1 QT Y 1 
1000 x 1800mm

AI-S11MBOHAR1000X1800-V1

5 6 7

Roof 2 QTY 1
1410 x 1800mm

AI-S11MBOHAR1410X1800-V1

8

Safety Rail QTY 1
AI-02SR1020X791-V1

9 10

Door QTY 1
AI-02LFD588X1374-V1

11

Window QTY 3
AI-FW496X462-V1

15

16

17

14

18

19

Bunk Floor Block A - 28x28x1419mm QTY 1
FS2828-1419mm

Bunk Floor Block B - 28x28x351mm QTY 2
FS2828-351mm

Bunk Floor Block C - 28x28x72mm QTY 3
FS2828-72mm

Gable Block A - 28x28x630mm QTY 2
FS2828-630mm

Bunk Floor Support Bar - 44x44x1316mm QTY 1
F4444-1316mm

Roof Support Bar - 27x70x1419mm QTY 1
F2770-1419mm

Gable Top QTY 2
AI-S11SHAGT1595X301-V1

13

12

Gable Block B - 28x28x864mm QTY 2
FS2828-884mm (angled)

20

21

Gable Block C - 28x28x570mm QTY 2
FS2828-590mm (angled)

Gable Cover Trim A - 12x28x630mm QTY 2
S1228-630mm 

Cover Trim A - 12x40x1566mm QTY 2
S1240-1566mm 

Gable Cover Trim B - 12x28x907mm QTY 1
S1228-G-907mm 

Cover Trim B - 12x40x1691mm QTY 2
S1240-1691mm 

23

22

24



��������
������	������­����������������
�����������������������������������������
��
���������������������������
����

���������­�
	�������­��������	��
	�­���­
�	��������­����������	�������������

7x1 Veranda Pack Contents:
(02DTOAVP0701-V1-PEFC)

42 43 44

45

46

Veranda Floor QTY 1
AI-S11STVF2066X300-V1

Front Rail QTY 1
AI-02SR1090X600-V1

Side Rail QTY 2
AI-02SR273X600-V1

Support Rail A - 27x44x1891mm QTY 1
F2744-G-1911mm (angled)

Support Rail B - 27x44x1693mm QTY 1
F2744-G-1713mm (angled)

50mm Screw x 8

40mm Screw x 19

Nail Bag

Overall Dimensions:
Width = 2327mm 
Depth = 1824mm 
Height = 2042mm

Base Dimensions: 
Width = 2066mm 
Depth = 1777mm

47
Support Rail C - 27x44x1568mm QTY 1
F2744-G-1588mm (angled)

28

30

Ladder Right - 27x95x1365mm QTY 1
PRO2795-1365mm-RIGHT

Ladder Step - 27x58x390mm QTY 3
PRO2758-390mm

Ladder Left - 27x95x1365mm QTY 1
PRO2795-1365mm-LEFT

31

Window Shutters QTY 4
AI-02WS190X520-V1

Window Box QTY 2
AI-02WB661X95-V1

25

26

27

Fascia - 12x95x1435mm QTY 2
FAS1295-G-1435mm

Fascia - 12x95x1041mm QTY 2
FAS1295-G-1041mm

29

Finial QTY 2
SHED DIAMOND FINIAL

32

33

Door Stop QTY 2
PLY TRIANGLE

34

Window Frame  Cross QTY 3
PI-04-0013

Wooden Door Handle QTY 1
PI-04-0024

35

Corner Brace QTY 2
PI-07-0012

37

36

Antique Hinge QTY 3
PI-07-0113

Butter�y QTY 1
PI-04-0015

39

38

40

Window Block QTY 6
PI-07-0011

Felt

7x6 Playhouse With Veranda
02DTSHOA0705LFD3WBF-V1-PEFC 
02DTOAVP0701-V1-PEFC

41
Door Spacer Strip QTY 4
SR1260-100mm

60mm Screw x  2

30mm Screw x 91

50mm Screw x 64

60mm Screw x 19

20mm Screw x 26

40mm Screw x 38

Felt Tacks x 90

10mm Screw x 4

30mm Black Screw x 21

Nail Bag



��������
������	������­����������������
�����������������������������������������
��
���������������������������
����

���������­�
	�������­��������	��
	�­���­
�	��������­����������	�������������

Pre Assembly

Before assembling remove the transportation blocks from the bottom of each 
panel.

Take care removing the blocks as to not damage the panels. Tap with a �at 
headed screwdriver and hammer.

Dispose of the blocks once removed.

PLEASE SCAN HERE: Step 1
Parts needed -           &           &      2   &        

Fix the Window Blocks (No. 39) to the Windows (No. 12) as shown with 1x30mm screw.

Place one Window (No. 12) into each window hole in the Door Panel (No.2), �x by 
screwing though the Window Blocks (No. 39) with 2x30mm screws per window block 
as shown.  

Place one Window (No. 12) into the window hole in the Window Panel (No.4), �x by 
screwing though the Window Blocks (No. 39) with 2x30mm screws per window block 
as shown.  

18x30mm screws. 

39

30mm 
screw

1! 2!Pre drill 
hole

42

39

12

2

12
4

12

12



��������
������	������­����������������
�����������������������������������������
��
���������������������������
����

���������­�
	�������­��������	��
	�­���­
�	��������­����������	�������������

Step 2
Parts needed -           &           &           
          
Place the Door Panel (No.2) and Back Panel 
(No.3) on a �at level surface, with the framing 
facing up. 

Locate the Gable Tops (No.8) on top of the 
Back Panel (No.3), and Door Panel (No.2), 
ensuring to interlock the bottom board of the 
gable with the top board of the panel, as 
shown in the diagram.

Secure the Gable Tops (No.8) by screwing 
through the framing using 5x50mm screws 
per gable, as shown in the illustration. 

Ensure to stagger screws to avoid collision.

10x50mm screws

1! 2!Pre drill 
hole

32 8

50mm 
screw

Gable Top

Panel

2

8

3

8

 

Step 3
Parts needed -          &          &           

Keep the assembled Door and Back Panels 
(No.2 & 3) on a �at level surface. 

Position one Gable Block B (No.19) onto 
the top of the gable (No.8) on the shortest 
side, so that the angled end is �ush to the 
edge of the Door Panel (No.2), as shown in 
the illustration. 

Position one Gable Block C (No.20) onto 
the opposite side of the gable (No.8) so 
that the angled end is �ush to the edge of 
the Door Panel (No.2), as shown in the 
illustration. 

Position one Gable Block A (No.18) onto 
the remaining space on top of the gable 
(No.8) ensuring there is a 28mm gap 
between Block C (No.20) and block A 
(No.18), as shown in the illustration.

Secure in place by screwing through the 
blocks into the gable framing using 
2x40mm screws per block.

Repeat these steps to �x the remaining 
Gable Blocks to the assembled Back panel 
and gable.

12x40mm screws

1! 2!Pre drill 
hole

19

2

18 19 20

40mm 
screw

28mm

20

18

19
20

18

20

18
19



��������
������	������­����������������
�����������������������������������������
��
���������������������������
����

���������­�
	�������­��������	��
	�­���­
�	��������­����������	�������������

Step 4
Parts needed -          &      1  &           & 

 Flip the assembled Door Panel (No. 
2 & 8) over so the boards are facing 
upwards and place the Door (No. 11) 
within the door apperture as shown. Posi-
tion two Door Spacer Strips (No. 41) within 
the top gap between the door (No. 11) and 
the door panel (No. 2). Next position two 
Door Spacer Strips (No. 41) down the 
hinge side between the door (No. 11) and 
the door panel (No. 2).

The 12mm gap is to prevent serious 
injury should a childs �ngers become 
trapped between the door and the door 
panel.

 Place the Hinges (No. 35) at the top, 
middle and bottom of the door (No. 11) 
and using 7x30mm black screws per hinge, 
�x the hinge to the door and the door 
panel.

21x30mm black screws

30mm 
screw

2 11 35 1! 2!Pre drill 
hole

3!

2

41

A

B

12mm

12mm
35

2

11

A

35
B

41
41

11
41

41

35

35

35

1! 2!Pre drill 
hole

Step 5
Parts needed -             

Place the Floor (No.1) on a �rm and level 
base, ensure the base has suitable drain-
age free from areas where standing water 
can collect. (see the front page for base 
requirements).

1

1

Step 6
Parts needed -           &    

Place the assembled Back Panel (No.3) 
and the Plain Panel (No.5) on top of the 
�oor, ensuring the panels are positioned 
centrally on the �oor, as shown in the 
illustration.

Fix together by screwing through the 
framing of the Back Panel (No.3) into the 
framing of the Plain Panel (No.5) using 
3x50mm screws.

Do not secure the building to the 
Floor until the Roof is �tted.

3x50mm screws. 

35

3 5 1! 2!Pre drill 
hole

50mm 
screw



��������
������	������­�����������������
�����������������������������������������
��
���������������������������
����

���������­�
	�������­��������	��
	�­���­
�	��������­����������	�������������

Step 7
Parts needed -           &         

Place the assembled Door Panel (No.2) 
and the Window Panel (No.4) on top of 
the �oor, ensuring the panels are posi-
tioned centrally on the �oor, as shown in 
the illustration.

Fix together by screwing through the 
framing of the Door Panel (No.2) into the 
framing of the Plain Panel (No.5) and 
Window Panel (No.4) using 3x50mm 
screws.

Do not secure the building to the 
Floor until the Roof is �tted.

9x50mm screws. 

50mm 
screw

2 4 1! 2!Pre drill 
hole

4
2

side

1! 2!Pre drill 
hole

Step 8
Parts needed - 

Locate Bunk Floor Block A (No.15)  
�ush to the horizontal framing on 
the Plain Panel (No.5).

Fix  in place using 4x50mm screws. 

4x50mm screws. 

50mm 
screw

15

15

5

1! 2!Pre drill 
hole

Step 9
Parts needed - 
 
Locate the Bunk Floor Support Bar 
(No.13) onto the Door Panel (No.2) at a 
height of 1010mm from the top of the 
�oor to the underside of the Support 
Bar (No.13).

Secure in place by screwing through the 
Support Bar (No.13) into the upright 
panel framing using 4x60mm screws. 

4x60mm screws. 

60mm 
screw

13

13

10
10

m
m

2

Step 10
Parts needed -             & 

          Locate one Bunk Floor Block C (No.17) 
�ush to the Door panel framing. Ensure the 
top of block C is 28mm from the top of the 
support bar (No. 13). The longest side of the 
block should be against the panel framing.
 
Fix to the Door Panel using 1x40mm screw 
through the block into the framing. 

          Locate Bunk Floor Block B (No. 16) on top 
of Block C as shown in the diagram.

Fix with 1x40mm screw through the panel 
framing into the left end of the block and 
1x40mm screw down through block B (No.16) 
into block C (No. 17).

3x40mm screws

1! 2!Pre drill 
hole

1716

40mm 
screw

A

B

16

17

28mm



��������
������	������­�����������������
�����������������������������������������
��
���������������������������
����

���������­�
	�������­��������	��
	�­���­
�	��������­����������	�������������

Step 11
Parts needed -       6    & 

        Locate two Bunk Floor Block C’s (No.17) 
�ush to the Door panel framing. Ensure the 
top of block C is 28mm from the top of the 
support bar (No. 13). The longest side of the 
block should be against the panel framing.
 
Fix to the Door Panel using 1x40mm screw per 
block, through the block into the framing. 

          Locate Bunk Floor Block B (No. 16) on top 
of the Block C’s as shown in the diagram.

Fix with 1x40mm screw per end, down 
through block B (No.16) into block C (No.17).

4x40mm screws

1716

40mm 
screw

A

B

1! 2!Pre drill 
hole

16 17

28mm17

Step 12
Parts needed -           &            &
 
To assemble the ladder, slot each 
Ladder  Step  (No.29) into the 
grooves of the Left (No. 27) and Right 
(No.28) Ladder Sides. 

Fix with 4x50mm screws per step as 
shown. 

12x50mm screws. 

50mm 
screw

29

28

27
292827 1! 2!Pre drill 

hole

Bunk �oor 

60mm
screws

Fr
am

in
g

1! 2!Pre drill 
hole

50kg 

60mm 
screw

 9
Step 13
Parts needed -   

Place the Bunk Floor (No. 9) on top of 
the Bunk Floor Support Bar (No.13) 
and horizontal framing of the Back 
Panel (No.3).

Ensure the Bunk Floor (No. 9) is �ush 
with the framing on the plain panel 
and �ush to the cladding on the back 
panel. 

Fix into position by screwing up 
through the  support bar (No.13) and 
Back Panel (No.3) framing into the 
Bunk �oor bearers using 8x60mm 
screws as shown.

Secure in place by screwing through 
the Bunk Floor Bearers (No.9) into the 
Plain Panel framing (No.5) using 
2x60mm screws.

**Please note: The bunk �oor will 
not sit �ush if the building is not 
sitting square. The building may 
need to be adjusted accordingly 
before �xing the bunk �oor in 
place. 
 
10x60mm screws.   

9



��������
������	������­�����������������
�����������������������������������������
��
���������������������������
����

���������­�
	�������­��������	��
	�­���­
�	��������­����������	�������������

60mm 
screw

10 1! 2!Pre drill 
hole

50kg 

10

Step 14
Parts needed -

Locate the Safety Rail (No.10) on top of 
the bunk �oor, ensure the safety rail is �ush 
with the edge of the bunk, as shown in the 
illustration. 

Fix in place using 4x60mm screws through 
the rail into the bunk �oor. 

Locate the assembled ladder �ush to the 
safety rail and back panel framing.
 
Fix in place with 1x60mm screws, through 
the ladder into the Rail and 3x 40mm 
screws through the ladder into the Floor 
and Back Panel as shown in the diagram.

5x60mm screws
3x40mm screws

40mm 
screw

Step 15
Parts needed -           &   

Locate the Roof Support Bar 
(No. 14) in line with the central 
framing of the Gable Tops 
(No.8).

Fix in place with one Corner 
brace (No. 36) per end, using 
4x30mm screws per brace.

8x30mm screws

30mm 
screw

14 36 1! 2!Pre drill 
hole14 36

14

36

Step 16
Parts needed -          

Place Roof 1 (No.6) onto the shorter 
side of the building, ensuring the roof 
rests into the gaps of the gable framing 
and is �ush to the back of the building. 

Make sure the 10mm overhang on the 
roof is at the apex of the building. 

Secure by screwing through the roof 
panel (No.6) into the panel below using 
6x30mm screws. Ensure there is no 
more than 300mm between each screw.

Do not secure the building to the 
Floor until the Roof is �tted.

10x30mm screws

6

6

30mm 
screw

1! 2!Pre drill 
hole

50kg 

6

Step 17
Parts needed -          

Place Roof  Panel 2 (No.7) onto the  
building, ensuring the roof rests into the 
gaps of the gable framing and is �ush to 
the back of the building. 

Make sure the 10mm overhang on the 
roof is at the apex of the building.
  
Secure by screwing through the roof 
panel (No.7) into the panel below using 
8x30mm screws. Ensure there is no 
more than 300mm between each screw.

Do not secure the building to the 
Floor until the Roof is �tted.

11x30mm screws

7

6 7

1! 2!Pre drill 
hole

50kg 

7

30mm 
screw



���������­�
	�������­��������	��
	�­���­
�	��������­����������	�������������

�����������������������������������������
��
���������������������������
���� ��������
������	������­�����������������

Step 18

Once the roof is �tted and the building 
is square, secure the building to the 
Floor, using 50mm screws in alignment 
with the �oor joists.

22x50mm Screws

50mm 
screw

1! 2!Pre drill 
hole

b

b
b

b
b

b
b

b
b

b

b

b

b

Step 19
Parts needed -           &             &           & 

Fix Gable Cover Trim B (No. 22) to the 
Left hand side of the Front Gable Top 
(No.8)  with 3x30mm screws per Trim.

Fix the Gable Cover Trim A’s (No. 21) to 
the right hand side of the front Gable 
Top (No.8) with 3x30mm screws per 
trim. 

Fix the Cover Trims A & B (No. 23 & 24) 
to the corners of the building with 
3x30mm screws per trim. 

The Trims (No. 22, 23 & 24) attached to 
the front corners of the  gable top will 
need to be cut to �t the angle, as 
shown in the diagram.

21x30mm screws. 

21 22 1! 2!Pre drill 
hole

30mm 
screw

*Cut down 
trims to �t

23

22
21

24 23

24 23

23

22

24

24

21



���������­�
	�������­��������	��
	�­���­
�	��������­����������	�������������

�����������������������������������������
��
���������������������������
���� ��������
������	������­�����������������

**If you have purchased a 7x1 Veranda 
add on Pack B, please skip and continue 

from step 20a on page 16**

Step 20
Parts needed -

Cut the felt (No. 40) into 3 sheets 
measuring:
1900mm (L) X 1000mm (W)
aand lay onto roof. Start at the bottom 
of the roof and work your way up so 
that rain pours over the top of the laps 
and not under them.  Ensure there is a 
50mm overhang around the sides. 

Fix using felt tacks at 100mm intervals.

90 Felt Tacks

Felt 
tacks 

1! 2!Pre drill 
hole

40

1.

2.

3.

40

HANDLE
WITH CARE

1 2

3

4

100mm



���������­�
	�������­��������	��
	�­���­
�	��������­����������	�������������

�����������������������������������������
��
���������������������������
���� ��������
������	������­�����������������

Step 21
Parts needed -           &           &

Fix the Fascias (No. 25 & 26) to the 
front and back of the building 
using 3x40mm screws per Fascia. 
 
Fix the Finials  (No.32) centrally 
over the Fascias using 2x40mm 
screws per �nial.

Ensure to trap the felt between the 
Fascia and the building.

16x40mm Screws

40mm 
screw

25 26 32 1! 2!Pre drill 
hole

26

25

32

26

25

32

Step 22
Parts needed -           &       
 
              Locate a Window Box (No.31) below 
each window on the Door Panel.  Secure in 
place by screwing from inside the playhouse, 
through the cladding into the Box, using 
4x20mm screws per box. 

        Locate 2 Window Shutters (No.30) 
around the windows on the Door Panel. 
Secure in place by screwing from inside the 
playhouse, through the cladding into the 
Shutter framing, using 6x30mm screws per 
shutter.

24x30mm screws. 
8x20mm screws. 

30 1! 2!Pre drill 
hole

31

30

30

30

30

31

31

A

B

Every e�ort has been made to reduce 
sharp edges but it is recommended 
that any points are rounded. 

A

B

30

30

31

30mm 
screw

20mm 
screw



���������­�
	�������­��������	��
	�­���­
�	��������­����������	�������������

��������
������	������­�����������������
�����������������������������������������
��
���������������������������
����

Step 23
Parts needed -           &           &          &
 
 Place a Window Frame Cross 
(No. 37) against the inside of each 
window. Position the frame centrally to 
the window and �x using 4x20mm 
screws per frame.

 Locate the Wooden Door Handle 
(No. 34) onto the outside of the door. 
Fix in place by hand, screwing through 
the door with the screw attached to the 
door handle. 

 Fix the Door Stop (No. 33) to the 
inside of the  Door Panel at the top and 
bottom using 3x20mm screws as shown 
per door stop.
 

 Fix the Butter�y (No. 38) onto to 
the door using 4x10mm screws.

4x10mm Screws
18x20mm Screws

20mm 
screw

10mm 
screw

A

B

C

D

A

B

C

D

33 34 3837 1! 2!Pre drill 
hole

38

33

34

37

33

It is ESSENTIAL that you apply wood 
treatment immediately after the building 

has been assembled.

AFTER TREATMENT:
score around protective

 cover on glazing and
 carefuly peel

 covering back

Playhouse Maintenance:
It is recommended that the following checks and maintenance are carried out at the beginning 
of each season as well as at regular intervals during the usage season.

- Check all nuts /bolts/ screws for tightness and tighten when required.

- Check for movement / opening of wood giving rise to protrusion of nail heads and tips.

- Check hinges.

- Replace defective parts in accordance with the manufacturers instructions. 

- Check any crossbeams, suspensions and anchors.

- If a swing is included; check the swing seat, chains and ropes.

IF THESE CHECKS ARE NOT CARRIED OUT THE ACTIVITY TOY COULD BECOME A HAZARD



���������­�
	�������­��������	��
	�­���­
�	��������­����������	�������������

��������
������	������­�����������������
�����������������������������������������
��
���������������������������
����

7x1 Veranda add on Pack B steps:
Step 20a
Parts needed -            

Place the Veranda Floor (No. 42) on 
the ground �ush to the Door Panel 
(No.2) as shown in the illustration. 

Ensure the Veranda Floor (No. 42) 
sits centrally to the building.

42 1! 2!Pre drill 
hole

42

2

Step 21a
Parts needed -      3

Position the Side Rails (No. 44) on 
top of the Veranda Floor (No. 42). 
Ensure they are �ush to the Door 
Panel (No. 2) and the ends of the 
Veranda Floor (No. 42), as shown in 
the illustration. 

Fix in place by screwing through the 
Side Rails (No. 44) into the Door 
panel (No. 2) using 2x50mm screws 
per side and into the Veranda �oor 
(No. 42) using 2x40mm screws per 
side.

4x50mm screws.
4x40mm screws.

44

50mm 
screw

1! 2!Pre drill 
hole

44

4444

40mm 
screw

Step 22a
Parts needed -            &          

Position Support Rail B (No. 46) on 
top of the Veranda Floor (No. 42)  
and �ush to the Left Side Rail (No. 
44) 

Position Support Rail C (No. 47) on 
top of the Veranda Floor (No. 42)  
and �ush to the Right Side Rail (No. 
44) 

Fix in place by screwing through 
the Support Rails (No. 46 & 47) into 
the Side Rails (No. 44) and  through 
the roof into the top of the Support 
Rails using 3x40mm screws per rail. 

6x40mm screws.

46

40mm 
screw

1! 2!Pre drill 
hole

46

47

47

46

43

Step 23a
Parts needed -         

Position the Front Rail (No. 43) on 
top of the Veranda Floor (No. 42) on 
the opposite side to the Door. Ensure 
the rail is �ush to Support Rail B (No. 
46), as shown in the illustration. 

Fix in place by screwing through 
Support Rail B (No. 46) using 
2x60mm screws and into the Veran-
da �oor (No. 42) using 4x40mm 
screws, staggering screws to avoid 
collision.

Make sure access to the Door is not 
blocked and that the door can open 
and close without restrictment.  

6x40mm screws.
2x60mm screws

43

40mm 
screw

1! 2!Pre drill 
hole46 43

60mm 
screw



���������­�
	�������­��������	��
	�­���­
�	��������­����������	�������������

��������
������	������­�����������������
�����������������������������������������
��
���������������������������
����

Step 24a
Parts needed -            

Position Support Rail A (No. 45) on top of 
the Veranda Floor (No. 42, and �ush to 
the Front Rail (No. 43) 

Fix in place by screwing through the 
Front Rail (No. 43) into the Support Rail A 
(No. 45) and  through the roof into the 
top of the Support Rail using 3x40mm 
screws per rail. 

Make sure access to the Door is not 
blocked and that the door can open and 
close without restrictment.  

3x40mm screws.

45

40mm 
screw

1! 2!Pre drill 
hole

43

45

Internal View 4345

Step  25a
Parts needed -

Cut felt (No. 40) into 3 sheets 
measuring:
1900mm (L) X 1000mm (W)
and lay onto roof. Start at the bottom 
of the roof and work your way up so 
that rain pours over the top of the laps 
and not under them.  Ensure there is a 
50mm overhang around the sides. 

Fix using felt tacks at 100mm intervals.

90 Felt Tacks

Felt 
tacks 

1! 2!Pre drill 
hole

40

40

1.

3.

HANDLE
WITH CARE

1 2

3

4

100mm



���������­�
	�������­��������	��
	�­���­
�	��������­����������	�������������

��������
������	������­�����������������
�����������������������������������������
��
���������������������������
����

Step 26a
Parts needed -           &           &

Fix the Fascias (No. 25 & 26) to the 
front and back of the building 
using 3x40mm screws per Fascia. 
 
Fix the Finials  (No.32) centrally 
over the Fascias using 2x40mm 
screws per �nial.

Ensure to trap the felt between the 
Fascia and the building.

16x40mm Screws

40mm 
screw

26 27 32 1! 2!Pre drill 
hole

26

25

32

25

32
26

Step 27a
Parts needed -           &       
 
                 Locate a Window Box (No.31) onto 
the Front Rail (No.43) of the Veranda.  Secure 
in place by screwing through the rail framing 
into the Box framing, using 4x50mm screws. 

              Locate a Window Box (No.31) below 
the top window on the Door Panel.  Secure in 
place by screwing from inside the playhouse, 
through the cladding into the Box, using 
4x20mm screws. 

        Locate 2 Window Shutters (No.30) 
around the windows on the Door Panel. 
Secure in place by screwing from inside the 
playhouse, through the cladding into the 
Shutter framing, using 6x30mm screws per 
shutter.

4x50mm screws. 
24x30mm screws. 
4x20mm screws. 

30 1! 2!Pre drill 
hole

31

30

30

30
30

31

31

A

B

Every e�ort has been made to reduce 
sharp edges but it is recommended 
that any points are rounded. 

B

C

30

30

31

30mm 
screw

20mm 
screw

C

A

50mm 
screw



���������­�
	�������­��������	��
	�­���­
�	��������­����������	�������������

��������
������	������­�����������������
�����������������������������������������
��
���������������������������
����

Step 28a
Parts needed -          &           &          &
 
 Place a Window Frame Cross 
(No. 37) against the inside of each 
window. Position the frame centrally to 
the window and �x using 4x20mm 
screws per frame.

 Locate the Wooden Door Handle 
(No. 34) onto the outside of the door. 
Fix in place by hand, screwing through 
the door with the screw attached to the 
door handle. 

 Fix the Door Stop (No. 33) to the 
inside of the  Door Panel at the top and 
bottom using 3x20mm screws as shown 
per door stop.

 Fix the Butter�y (No. 38) onto to 
the door using 4x10mm screws.

4x10mm Screws
18x20mm Screws

20mm 
screw

10mm 
screw

A

B

C

D

A

B

D

33 34 37 38 1! 2!Pre drill 
hole

38

34

37

C

33 33

It is ESSENTIAL that you apply wood 
treatment immediately after the building 

has been assembled.

AFTER TREATMENT:
score around protective

 cover on glazing and
 carefuly peel

 covering back

��������������������
Want to share your experience with us? 
Leave us a review on Feefo, TrustPilot or Google.

Your reviews help other people �nd and trust our 
business, as well as helping to play an important role 
in our growth and improvement! 



�����������������
���
�������������������������������������������������������������
��������������������
����������������������������£������������������������������������������
��������������������

	�����������������������
�������������������������������������������


�����������������������������������������������������������������������������
��������������������������������


����������������������������������������������
� �����£������������������������
��������������������
���������������
�

������������������������������������������������������������������������������������
��������������������£�����������������������������������
���������������������������
�
������������������������������������������������������


����������������������������
�������������������£����������������������
�

¡������������������������������������������
���������������������������������
���������
��������������������������������������������������������������
�����������������������


�����������������������������£���������������������������������������
��������������
�������������������
���������������������������������������������
�����������������������
�������������������������������
����������������������������������������
�������������
���������������������������������������������������������������������������������������
¤���������������
� �����������������������������������
�

������������������������������������������������������������������������������������
��������������������������������������������������������������������������������
�

����������������������������������������������������������������������������������
���������������������������������������������


�����������������������������

������
������������������£��������������
����
������������������������������������������������������������������
�����������������������������������������
���
� ����������������������������
�����������������������
�������������������������������������������������������������������������
�­�����������������������������������£
��������������
����������£����������������������
���������������������������������������������������������������
����������������������������������������
�����������������������������������������������������������������������������������
������¤����������������������������������������������


�
������­�����
��
	���������������������
���
������������������������������������������������������������������������������
�����������������
�������������­�����
��
	������������������������������������������
�����������������
�������
	���	����­��������	����������������������������������������������������
���
�����������������������������


������������������������������������� ���������­�
	�������­��������	��
	�­���­
�	��������­����������	�������������

����������������
���

�

��������
����������
���

��������������������
���������
����������

ANY QUESTIONS?
Scan the QR code to 
contact us via our customer 
portal.

PLEASE SCAN HERE:

��������
������	������­�����������������



����

������
���������� ���������­�
	�������­��������	��
	�­���­
�	��������­����������	�������������

���
­
�	�������������
�
	­�	�	���
 ��������������������������������������������������������������������������������������������
������������������������������������������
���������������������������


�����������������������������������������������������������������������


��������������
��������������������������
���������������������������������������������


��������������


�����������������
���������������������������������������������������������
�

�����������������������������������������������


�� ���������������������¥���������������������������������������


�������������¡�������������������������������������������������
������¢���

���
��­��

����������������������������������������������������������������������������������������
������������������������
����������������������
�����������������������������
����������
������������������������������������������������
���������������������������������


����
�

 �������������������������������������������������������������������������������������
�
���������������������������������������������������
�����
������������������������������
�����������������������������������


����

���������������������������������������������������������������������������
� �������������
����������������������������������������
�

���������
	����

�������������������������������������������������������������������������������������
����
���������¤�����������������������������������������������������������������������
�������������
�����


�
�

��������������¦������
���������������������������������������������������������


������������­�

 �������
�����������������������������������������������������������������������
���������
�����������������������������������������������������������
���������������������
�����������������������������������������������������������������������
������������
������������������������������


����

������������������������
��������������������������������������������������
�����������
���
���������������������������������������������������������


�
�
	�

���������������������������������
������������������������������������������������������
�������������������������������������������������������������
���������������������������
�
����������������������������������������������������������������
�

�������
�������������
�������������������������������������������������������������������
���������������������������
����
�����������������������������������������������������
�����������������������������


����	����
��

 ����������������������������������������������������������������������������
���������������
�������������������������������
������������������
�������������������������������
�����
����������������������
���������
����������������������
������������������������������
������������������������������������������
��������
����������������������������
�����������
��������������������


1

2

3

4

5

6

7

8

9

��������
������	������­�����������������



��������
����	�­�������­��
���
­���������£��­������­���������
	��

���
	������	������
	�������������������������������������������������������
����������������
�����������������������������������������������
��������������
���������������������������
�����������������������
���������
�����������
������������������������������������������������������������������������������
�����������
�����������������������������������������������
��������
������������������������������������������������������������������������������
�����������������������������
��

 ����������������������
����������������������������������������������
������������������������
�������������
���������������������������������������������
������������������
� �������������§������������������������
����������������������
�����������������������������
�������������������������������
������������
������


������	�����������������������������������������������������������������
�����������������������������������������������������������������������
���������������������������������
�����������������������������������������
����������������������������������������������
� ����§����������������������������
����������������������
�

������
����������������������������������������������
����������������
���������������������������������������������������������������������������
���������
�	���������
�����������������������������������������������������
������������������������������������������
������������������������������
� ��������
������������������������������������������������������������������������
��������������������������
���������������
�����������������������������§�
�������������������������������������������������������


���
­� ���������	���	�­���������������������������������������������������
��������������������������������������������������������������
���������������
������������������������������������������������
����������������������������������
�����������������������������������������������������
��

������������������������������������������������������
�����������������������������������
� ��������������
����
����������������
��������������������������������
������������������������������������������
����
� ������
����
����������������������������������������������
�����������������������������������������������������


�������������������������������������������������
��������������������������������������������������
��������������������������
������������
��
����


�����������¤������

���������

���������������������������������������������
���������������������������
�����������
����������������
����������������������������
�	�����������������������������
���������������������������������������������¨���������£


�������������������������������������������������������������������������
�����������
�
����������������������
������������������������������������������������
���
�������������������������������������������������


	����������������������������������������������������������������������������
���
���������������������������
�������
������������
�

�

������
	��­����������������������	���
��
	����2

������������������������������§����������������������������������������������
�������������������������������������������������������������������������������
������������


	��������������������������
��������������������������������������������������
������������
�������������������������������������������


�����
	��­������­���
­���������­
�	���������������	���
��
	����1

�¥���
	�­����­
�	���

­����������������������������������������������������������������������������������
����������������������������������������������
����������������������������������
��������������������
����������������������������������������������������


����������������������������������������
���
���������������������������������������
�����
���������������������������������
�����������������

������������������������������������������������������������������
����������
�������

����������� �������������������������������������������������������������
������
���
�����������������������������


	��������������������������������������������������������������������������
�����������������������������§��������������������������������������������
�������
�

���������������
�������������������������������������������������������
�����������


3

4 ��	�������
	­�	�	����	�������������­��
�­
���

������������������������������������������������������������������������������
����������������
������������������������§�����������������
�

���������������������©

������������
������������
����

��������
�������¢������

���������­�
	�������­��������	��
	�­���­
�	��������­����������	�������������

���������������������������
�����������������������������������������������
����������������������������������������������������������
��������������������������
��������������������������������������������������������������
���������
�������������
����������������������������������������������������£������������������������������
�����
�����������������������������������������������ª

��
���
��	
���	�������

������������
������������
���������
����������

��������������������
���
������������
��
����

��������
������	������­�����������������



�����������������

��������
���������������

�����������������

�����������������������

������������������������������������������������������������������������������������
���������������������

�������������������������
�����
������������������������������������������������
���
����


����������������������
������������������������������������

�
�����������������������������������������������������������������

�
�������������������������������������������������������������������

�
��������������������������������������������������������

�
�������������������������������������������������������������������������
��
������������������������£�����������������
�
�
�����������������������������������������������������������������������£��
����������������������������������������������������
������������������

�
�����������������������������������������������������������������������������
������������

�
����������������������������������������������������¦����������������������
���
��������������������������������������������������������

¢
�������������������������������������������������������������������������������������
�������������������������
��������������������������������������������������

«
��������������������������������������������������������������������������������������
��������������������������������

��
������������������¤��������
����������������������������������������������������
������������������������
�
��
��������������������������������������������������������������������������������
�����
��������������������



�	����­����¤�������	­�1 2 �	­
���­������	­��

�������������������������������������������������������������������������������
��������������������������������������������������������������������
����������������
��
������������������������������������������������������������������
�
���
������������������������������������������������������������������������
������������£�������������������������������������������������������������������
�������������������§��

��������������������������
�����
�����������������������������������������������
�
�������


�����������������������
������������������������������������

�
����������������������������������������������������������������

�
�������������������������������������������������������������������

�
��������������������������������������������������

�
��������������������������������������������������������������������������
��
������������������������£�����������������
�
�
�����������������������������������������������������������������������£��
����������������������������������������������������
������������������

�
�����������������������������������������������������������������������������
������������

�
����������������������������������������������������¦����������������������
���
��������������������������������������������������������

¢
�����������������������������������������������������������������������������������
������������������
��������������������������������������������������

«
�������������������������������������������������������������������������������������
��������������������������������

��
������������������¤��������
����������������������������������������������������
������������������������
�
��
��������������������������������������������������������������������������������
�����
��������������������


���������­�
	�������­��������	��
	�­���­
�	��������­����������	�������������


